



AMERICAN FLAMECOAT INC.

520 Eagleton Downs Drive - D
 Pineville, NC 28134
 O: 704.405.2550
 F: 704.543.9772
 www.americanflamecoat.com

thesign / AG
 NEUSEELAND 32
 9404 RORSCHACHERBERG
 SWITZERLAND

Pattern: THE SIGN – **NOMADE 61586**
 Report No.: 108216
 Date: January 31, 2023

One (1) fabric sample, identified as **THE SIGN/AG – NOMADE 61586**, was received and tested in accordance with **BS EN ISO 15025:2016; Protective Clothing – Protection Against Heat and Flame- Method of test for limited flame spread**, using a **15 second flame application time**. The results were assessed according to the requirements of **BS 5867:2008 Specification for Fabrics and Curtains, Drapes and WindowBlinds, Part 2: Type “B” Performance Requirements**. Testing was carried out on the face side of the fabric “as received” using a 15 second surface ignition.

The results are as follows:

Specimen #	Warp			Weft		
	1	2	3	1	2	3
Flame, Hole or Glowing Reaches:						
Upper Edge (Yes/No)	N	N	N	N	N	N
Vertical Edge (Yes/No)	N	N	N	N	N	N
Flaming Debris (Yes/No)	N	N	N	N	N	N
Afterflame (mm:ss)	0:00	0:00	0:00	0:00	0:00	0:00
Afterglow (mm:ss)	0:00	0:00	0:00	0:00	0:00	0:00
Development of any Hole (Yes/No)	Y	Y	Y	Y	Y	Y
Maximum Damage Length (mm)	42	36	37	41	43	42

Requirements: If there is a single non-conformance in the requirements above, a further six specimens shall be tested. No further failures are permitted.

The sample submitted, in its original state, **meets** the minimum requirements of the above standard. No part of any hole nor any part of the lowest boundary shall reach the upper edge or either vertical edge. No separation of any flaming debris droplets is permitted.

If there are any questions or when we can be of further assistance, please let us know.

Sincerely,

Brad Souffrant

